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Intravenous Antibiotic Dosing for Neonates in Theatres
These are standard doses; adjustments may need to be made depending on the clinical condition of the patient. To be used for all term infants under 4 weeks old or premature and CGA* < 41 weeks.

	Drug
	Age
	Dose
	Frequency
	Administration

	
	
	
	
	All compatible with 0.9% sodium chloride and 5% glucose unless specified

	Amikacin
	0 – 28 days
	12 mg/kg
	36 hourly
	Dilute to 2.5 mg/mL and infuse over 30 – 60 minutes. Check renal function. Do not dilute with WFI.

	Benzylpenicillin
	< 7 days
	25 mg/kg
	12 hourly
	Dose doubled in severe infection.
Bolus over 3-5 minutes.

	
	7-28 days
	25 mg/kg
	8 hourly
	

	Cefotaxime 
	< 7 days
	25 mg/kg 
	12 hourly
	Dose doubled in severe infection.

Bolus over 3-5minutes.

	
	7-20 days
	25 mg/kg
	8 hourly
	

	
	21-28 days
	25 mg/kg
	8 – 6 hourly
	

	Co-amoxiclav 
	< 3 months
	30 mg/kg
	12 hourly
	Bolus over 3-4 minutes.
Can further dilute to 5-10 mL with Water For Injections.
Incompatible with glucose.

	Flucloxacillin
	< 7 days


	25 – 100 mg/kg
	12 hourly
	Bolus over 3-4 minutes.

	
	7-20 days


	25 – 100 mg/kg
	8 hourly
	

	
	21-28 days
	25 – 100 mg/kg
	6 hourly
	

	Metronidazole
	< 26 weeks CGA
	15 mg/kg loading dose followed by 7.5 mg/kg after 24 hours
	24 hourly
	Infuse over 20-30 minutes.

	
	26 – 34 weeks CGA
	15 mg/kg loading dose followed by 7.5 mg/kg after 12 hours 
	12 hourly
	

	
	> 34 weeks CGA
	15 mg/kg loading dose followed by 7.5 mg/kg after 8 hours
	8 hourly
	

	Teicoplanin
	Birth to 2 months
	16 mg/kg loading dose then 8 mg/kg after 24 hours
	24 hourly 
	Infuse over 30 minutes.

	Vancomycin
	< 29 weeks


	15 mg/kg
	24 hourly
	Dilute to 5 mg/mL and infuse over 1 hour (max 10 mg/min). Check renal function. Do not dilute with WFI.


	
	29-35 weeks


	15 mg/kg
	12 hourly
	

	
	> 35 weeks
	15 mg/kg
	8 hourly
	

	*CGA= Corrected Gestational Age = Gestational Age + Postnatal Age 
Advice is available from Pharmacy: Bleep 1125/1063 or Ext 60133/60132


Red colour: are contra-indicated in all patients with a true penicillin allergy – mild or severe reaction
Orange colour: should be avoided in patients with severe reactions to penicillins (immediate or delayed)
Green colour: are safe to use in all forms of penicillin allergy
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